wesonns. FCC/IC TEST REPORT Report No.

FG711111

Dat File: Dv'Project:20070 1'Palm'Part 22HAXEV-DO'Part22ZH.EMI (12)

a
o Level (dBm)

Date: 2007-01-11

FCC PART22:24

-35

ST S

1000 1400. 1800, 2200, 2600.

Trace: (Discrete) Frequency (MHz)

Hte . CHOEHY

Condition : HF-3PURIOUS VERTICAL

EOT : PD& Phone

Fourex  10Van 0z

Ifodel - FoTii

Mde : DA 2000 Cellular LinkCHI84 Adapho
Flane : Ed

Over Limit  Read
Freq Level Limit Line Level Factor Remark

Wiz d B dB dBmn d B dB

3000

| @ 1674 .0 -32.53 -19.33 -13.00 -32.05 -0.48 Peak
2@ 2508.0 -54.98 -41.98 -13.00 -57.25 Z2.27 Peak
Data: 10 File: I:'Projecti2007 0 1PalmPart 22HIXEV-DO'Part22H.EMI {12}
0 Lewvel (dBm) Date: 2007-01-11
FCC PART22:24
-35
1
2 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site . MCHGHY
Condition. . HF-SFURIOUS VERTICAL
EUT : FDA Phome
Fonrex : 1AW acH=
Model - FEAlL
Mode : CDMA 2000 Cellulas Link,CHI34H Adaphon
Flane . E2
Over Limit Read
Freq Level Limit Line Lewel Factor Remark
iz dBm dB dBm dBm dB
| @ 3344.0 -50.01 -37.01 -13.00 -34.48  4.47 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

Hite
Condition
Fowex

Miodel

Data: 11 File: Ix'Project:200701'Palm'Part 22H AXEV-DO'Pant22H.EMI (12)
. Level (dBm) Date: 2007-01-11
FCC PART2224
-35

M

0 5000 5400. 5800. 6200. 6600. 7000

Trace: (Discrete) Fremuency (Whia)

: DBCHOE-HY

: HF-SPURICOUE VERTICAL

: FD& Fhone

12 WacH=

- PO

: CDhA 2000 Cellular LinkeZHI8A Adapho
: K2

Drat File: Ix'Project200701'Palim'Part 22HIXEV-DO'Pant22H.EMI {12)

a2
0 Level {dBm) Date: 2007-01-11

FCC PART22:24

I ) PO D i S e =

10 7000 7400, 7800, 8200, 8600, 9000

Trace: (Discrete) Frequency (MHz}

: DBCHOEHY

: HF-3PURION: VERTICAL

: PLi& Phone

1A WaeH=z

: Foriln

; EE)MA 2000 Cellular LinkCHS2 4 Adaptox

Remark There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 79 of 110

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCCID : O8F-895

ICID : 3905A-895

Report Issued Date : Jan. 16, 2007
Report Version : Rev. 01



EROATOMN LAB.

FCC/IC TEST REPORT

Report No. FG711111

4.6.5.3 Mode 3
Horizontal Polarization

Data: 1
Lewvel {((dBmj)

File: [x'Project:200701'PalmiPart 24EVIXRTT'RC3 Part24E.EMI (20)

Date: 2007-01-11

FCC PART22:24

50
. 3
=100 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Site . BCHOGHY
Condition : LESFURIOUS HORIZONTAL
EUT : FDA Fhone
Fomrex 120 an0H=
Model : POl
Mode © CDMA 2000 FUS LindCHA0 Adapton
Flane i )
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 @ 30.0 -63.90 -50.90 -13.00 -64.26 0.36 Peak
2 117.5 -B5.61 -52.61 -13.00 -53.17 -12.44 Peak
;1 257.3 -68.79 -55.790 -13.00 -57.37 -11.42 Peak
Data: 2 File: D:\Projecti200701 PaliPart 24E IXRTTRC3Part24E.EMI (20)
b Lewvel (dBm}) Date: 2007-01-11
FCCPART22:24
-50
1 2 3
=40 300 440. 580, T20. 860, 1000
Trace: (Discrete) Frequency (Miz)
Site : BCHOGHY
Condition . LESFURIOUS HORIZCNTAL
EOT : FD& Phome
Fourex 1 1A VandlHz
Model : FE7L1
Mode : CDMA 2000 P8 Link CHA0 Adapton
Flane : E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
1 323.8 -65.85 -52.85 -13.00 -56.74 -9.11 Peak
Z 834.8 -64.29 -51.20 -13.00 -62.94 -1.35 Peak
2 59,4 -64.11 -51.11 -13.00 -63.95 -0.15 Peak
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FCC/IC TEST REPORT Report No. FG711111

EROATOMN LAB.

Data: 3 File: I:'Project:200701'PalmPart 24E1XRTT'RCI Part24E.EMI {20)
0 Lewvel {dBm) Date: 2007-01-11

FCC PART22.24
1
-35
-70
1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (MHz)
Site : BCHHY
Condition : HF-3PUIRIOUR HORZON TAL
EUT : FDA Fhone
Fomrex 120 an0H=
Iodel - FoT11L
Iode : CDbA 2000 PCE Lind;CHA00 Adaptox
Flane . E2

Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
| @ 1858.0 -25.32 -24.81  -0.31 Peak
Remark:

1. #1: MS Signal

Data: 4 File: D:'Project:200701Palm Part 24EV1XRTT'RCI Part24EEMI (20)
0 Lewvel (dBm) Date: 2007-01-11

FCC PART22:24

-35
q
9 3000 3400. 3800. 4200, 4600. 5000
Trace: (Discrete) Frequency (Mz)
Site . BCHDEHY
Condition . HF-AFPURICUS HORTZONTAL
EOT : FDA Phome
Foawrex o 1A WanklHz
Medel : FO7LLLL
Mede : CDhA 2000 FCE LindeyCHS0H Adaphon
Flane : B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
iz dBm dB dBm dBm dB
| @ 3758.0 -48.39 -353.30 -13.00 -36.31 7.92 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

Data: 5 File: D:'Project:200701'Palm'Part 24EVIXRTT'RC3 Part24E.EMI (20)
iy Level (dBm) Date: 2007-01-11
FCC PART22:24
-35

AWWMWWWWMW

70

U R000 5400. 5800. 6200, G600, 7000
Trace: (Discrete) Frequency (MHz)
Bite . BCHDEHY
Comdition : HE3PURICUS HORIZONTAL
EOT : FDA Phome
Fourex 1 1A VandlHz
Model - Fa71
Mode  CDhA 2000 PCE Link;CHA00 Adaptox
Flane : E2
Data: 6 File: I:'Project: 20070 1PalmPart 24EVIXRTT'RCI Part24E.EMI {20)
k Level (dBm) Date; 2007-01-11
FCC PART22/24
-35

MWWM

AL 7000 T400. T800. 8200. 8600. 9000
Trace: (Discrete) Freduericy (=)

Hite : BCHDGHY

Condition : HERFURICUS HORIEONTAL

EUT : FDA Phome

Foorex : 1A WanklHs

Iladel : Fia7lilil

Mode : CDhA 2000 PCE LindCHA00 Adaptox

Flane : E2

Remark: There’s no more obvious spurious emission except the listings above.
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No. FG711111

Vertical Polarization
Dvat.

File: [:'Project:200701'Palm'Part 24EVIXRTT'RC3 Part24E.EMI (20)

a: 11
0 Lewvel (dBm) Date: 2007-01-11

FEC PART22:24

-50

o8 30 84, 138, 192, 246. 300

Trace: {Discrete) Famency (Mita)

FCCID :
ICID

O8F-895
3905A-895

Hite - MBCHGHY
Comdition. . LFSFPURIOUE VERTICAL
EOT : FDA Phome
Foarex : 1A WacklHz
Model : FE7LllLl
Mode - DA 2000 FCE LindeUHAOH Adaptor
Flans . E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
iz dBm dB dBm dBm dB
| @ 1Z21.0 -63.70 -30.79 -13.00 -35.90 -7.88% Peak
Z @ 1382.5 -61.17 -48.17 -13.00 -33.13 -8.04 Psak
i@ 133.9 -60.535 -47.55 -13.00 -32.38 -8.18 Peak
Data: 12 File: D:'Projecti200701'PalmPart 24EVIXRTT'RC3 Part24E.EMI {20)
0 Lewvel (dBm) Date: 2007-01-11
FCCPART22:24
-50
1 2 3
<100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequancy (iitz)
Site . MCHGHY
Cemdition. . LFSFURIOUE VERTICAL
EOT : FDA Phome
Fourex + 1AV etz
Mcdel : FiE7LllLl
Mode - DA 2000 FCE Linde U HAOMH Adaptor
Flane . E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
iz dBm dB dBm dBm dB
| @ g08.4 -61.84 -48.84 -13.00 -63.45 1.61 Peak
2@ Q45.4 -62.16 -49.16 -13.00 -64.39  Z.23 Peak
ia Q95.8 -61.25 -48.25 -13.00 -63.88  Z2.63 Peak
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FCC/IC TEST REPORT

EROATOMN LAB.

Report No. FG711111

Data: 13
OLewﬂ{dBnn

File: [:'Project:200701'Palm'Part 24EVIXRTT'RC3 Part24E.EMI (20)

Date: 2007-01-11

FCC PART22:24

-35
-70
1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (MHz}
Bite : BCHOHT
Condition : HF-3FURIOUS VERTICAL
EUT : FDA Phome
Fomrex 120 an0H=
Iodel : For11l
Mode : CDML Y00 PCE LindCHOOH Adaprion
Flane i )

Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
| @ 1898.0 -32.16 -31.66  -0.30 Peak
Remark:

1. #1: MS Signal

Dt

File: Iv'Project:200701'Palm'Part 24EVIXRTT'RCIPart24E.EMI (20)

Date: 2007-01-11

a: 14
b Level {dBm)

FCC PART22:24

-35
]
i 3000 3400. 3800. 4200, 4600, 5000
Trace: (Discrete) Frequency (MHz)
Hite . MCHGHY
Condition . HFSFURICUS VERTICAL
EOT : FD& Phome
Fourex 1A VandlHz
Medel : FGTLLLL
Mode - DA 2000 PCS LindeCHAIH Adaptor
Flans . E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
1 @ 3758.0 -46.21 -33.21 -13.00 -32.84  6.64 Peak
SPORTON International Inc. Page No. : 84 of 110
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

Data: 15 File: D:'Project:200701'Palm'Part 24EVIXRTT'RC3 Part24E.EMI (20)
b Level {dBm) Date: 2007-01-11
FCC PART22:24
-35

MW%MWWWWW

i 5000 5400. 5800. 6200. 6600. 7000

Trace: {Discrete) Hamency (M)

Hite : DGCHOE-HT

Condition : HEZFURIOUS VERTICAL
EUT : PO Phone
Pourex : 1A WaedlH=
Model : Fal1il
Mode DA 2000 PCE LindCHA00 Adaptox
Flane i )
Data: 16 File: I:'Project:2007 0 1'Palm'Part 24EIXRTT'RCIPart24E.EMI (20)
o Level {dBm) Date: 2007-01-11
FCC PART22:24
-35

N O o o s e

e 7000 7400. 7800, 8200, 8600. 9000

Trace: (Discrete) Frequency (MHz)

Hte . DCHOEHY

Condition : HF-3FURIOUS VERTICAL

EUT : FD& Fhone

Fowax 1 20VaeA0H=

Medel - PO

Mde : CDbiA 200 PCE Link CHA Adaptox
Flane w2

Remark There is no more obvious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

4.6.5.4 Mode 4
Horizontal Polarization
Data: 1 File: D:'Projecti2007 0 1'PalmPart 24E1XEV-DOPart24E.EMI (20)
0 Lewvel (dBm) Date: 2007-01-11
FCEPART22:24
-50
7
i 3
2l 30 84. 138. 192. 246. 300
Trace: (Discrete) Fraguency (i)
Jite : BCHGHY
Clomdition. . LFSFURIONS HoRIZONTAL
EOT : PDA Phome
Foawrex o 1A WanklHz
Model : FF7LllLl
Mode - DA 2000 FCE Lind U HAOH Adaptor
Flans LR
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
1 69.7 -H8.064 -35.64 -13.00 -36.20 -12.30 Psak
Z@ 116.9 -63.68 -20.68 -13.00 -31.24 -12.44 Peak
3 253.3 -70.47 -57.47 -13.00 -58.92 -11.55 Peak
Data: 2 File: D:iProjecti2007 Q1" PalmPart 24E1XEV-DOPart24E.EMI (20)
B Lewvel {((dBmj) Date: 2007-01-11
FCC PART22:24
-50
e
1
=100 300 440. 580. T20. 860, 1000
Trace: (Discrete) Frequency (MHz}
Site . MCHGHY
Cemdition. . LFSPURIONS HORIZONTAL
EUT : FDA Fhone
Fourex + 1A VandlHz
Model - R
Mode - CDMA 2000 FCS Link-CHAOMH Adaptor
Flans . E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
iz dBm dB dBm dBm dB
1 323.8 -69.62 -36.6Z -13.00 -60.51 -9.11 Peak
2 a54 .3 -64.19 -51.19 -13.00 -64.08 -0.11 Peak
a 928.8 -04.03 -51.02 -13.00 -64.18 0.13 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

Data: 3 File: D:'Project:2007 2 1'Palm'Part 24E1XEV-DO'Part24E.EMI (20)
b Level (dBm) Date: 2007-01-11
FCC PART22/24
3|
-35
40 1000 1400. 1800, 2200, 2600, 3000
Trace: (Discrete} Feaguency (W)
Hite . GCHOAHY
Condition . HFSFURICUS HORIZONTAL
EOT : FDA Phome
Fourex ¢ 1A VandlHz
Medel : FGTLLLL
Mode - DA 2000 Cellular LinkCH3844+ Adaptor
Flans LR
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBwn dBm dB
1 @ 1898.0 -24.41 -23.74  -0.68 Peak
Remark:
1. #1: MS Signal
Data: 4 File: I:'Project:200701'Palm‘Part 24E1XEV-DO'Part24E.EMI (20)
o Level (dBm) Date: 2007-01-11
FCC PART22/24
-35
1
70 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Hite . MCHGHY
Condition . HFSFURICUS HORIZONTAL
EOT : FDA Phome
Fomrex + 1A VandlHz
Medel . FO7LLLL
Mode - DA 2000 PCS LindeCHAH Adaptor
Flane : E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
iz dBm dB dBm dBm dB
| @ 3758.0 -47.00 -34.00 -13.00 -34.92  7.92 Peak
SPORTON International Inc. Page No. : 87 of 110
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

Hte
Condition

Fowax

Mdodel

Data: 5 File: I:'Project:200701'Palm Part 24EV1XEV-DO'Part24E EMI (20)
0 Lewvel {(dBm) Date: 2007-01-11

FCC PART22:24

MWAWWWWW

i 5000 5400. 5800. 6200, 6600, 7000

Trace: (Discrete) Frequency (MHz)

: GCHOE-HY

: HFSSFURIOUS HORIZONTAL
: FDA Fhone
120 an0H=
: POl
: CDhA 2000 POE Lind0HA00 Adaptox
. E2
Data: & File: D:'Project:2007 Q1 PalmPart 24E1XEV-DO'Part24E.EMI (20)
o Level (dBm} Date: 2007-01-11
FCC PART22/24
-35

MMMWWW

e 7000 7400. 7800, 8200, 8600. 9000

Trace: (Discrete) Frequency (MHz)

: DGCHOEHY
: HF-SFURIOUS HORLEZCNTAL
: FLi& FPhone

;12 ackH=

: Fa7L

: QDM 2000 POS LinkCHAOH Adaptox
: K2

Remark: There’s no more obvious spurious emission except the listings above.
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.

FG711111

Vertical Polarization

Data: 11 File: I:'Project:2007 Q2 1'Palm'Part 24E1XEV-DO'Part24E.EMI (20)
" Level ((Bm} Date: 2007-01-11
FCCPART22:24
-50
1 ] 3
-100 30 84. 138. 192. 246. 300
Trace: (Discrete) Freauency (itiz)
Site . MCHGHY
Comdition. . LFSFPURIOUS VERTICAL
EOT : FD& Phome
Fourex 1 1A VandlHz
Model R
Mode - CDMA 2000 FCS LinkUHAOMH Adaptor
Flans : El
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
| @ 60.7 -6Z.21 -49.21 -13.00 -30.19 -12.0Z Peak
Z @ 6.1 -63.01 -30.01 -13.00 -35.17 -7.84 Peak
i@ 138.0 -39.85 -406.83 -13.00 -31.63 -8.21 Peak
Data: 12 File: I:iProjecti2007 Q1 PalmPart 24EV1XEV-DO'Part24E.EMI (20)
B Lewel {((dBmj) Date: 2007-01-11
FCC PART22:24
-50 ]
=100 300 440. 580. T20. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site . MCHGHY
Condition. : LFSFURIOUS VERTICAL
EUT : FDA Phome
Fomrex ;1AW acH=
Model - Fafn
Mode : CDMA 2000 FCS Lind-CHAOM Adaptor
Flane . El
Owver Limit Read
Freq Level Limit Line Lewel Factor Remark
iz dBm dB dBm dBm dB
| @ 444 9 56 .22 -43.22 -13.00 -52.44 -3.79 Peak
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

Data: 13 File: D:'Project:2007 2 1'Palm'Part 24E1XEV-DO'Part24E.EMI (20)
. Level (dBm) Date: 2007-01-11
FCC PART22/24
1
-35
40 1000 1400. 1800, 2200, 2600, 3000
Trace: (Discrete} Feaguency (W)
Hite . GCHOAHY
Condition . HFSFURICUS VERTICAL
EOT : FDA Phome
Fourex ¢ 1A VandlHz
Medel : FGTLLLL
Mode - DA 2000 Cellular LinkCH3844+ Adaptor
Flans LR
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBwn dBm dB
1 @ 1898.0 -30.69 -30.18  -0.50 Peak
Remark:
1. #1: MS Signal
Data: 14 File: I:iProjecti2007 Q1 PalmPart 24EV1XEV-DO'Part24E.EMI (20)
B Lewvel {((dBm}) Date: 2007-01-11
FCC PART22/24
-35
1
2
D 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz}
Site . MCHGHY
Condition : HFSFURICTS VERTICAL
EUT : FDA Phome
Fomrex ;1AW acH=
Model - Fa7iL
Mede : DA 2000 POE LindeCHE00 Sdaptox
Flane . E2
Over Limit Read
Freq Level Limit Line Lewel Factor Remark
iz dBm dB dBm dBm dB
[T @ 3758.0 -46.87 -33.87 -13.00 -53.50 6.64 Peak |
Z 4zgz.0 -51.09 -38.29 -13.00 -61.43 9.8 Peak
SPORTON International Inc. Page No. : 90 of 110
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

Site
Condition

Fomrex
Ifrdel

Hte
Condition

Fourex
Ifodel

Data: 15 File: D:'Project2007 Q1PalmPart 24E1XEV-DO'Part24E.EMI (20)
L Level (dBm) Date: 2007-01-11
FCC PART22:24
-35

W

0 5000 5400. 5800. 6200. 6600. 7000

Trace: (Discrete) Frequency (MHz)

: D3CHOE-HY

: HF-SPURIOUE VERTICAL

: FD& Fhome

120V a0 Hz

: P71

: CDhis 200 PCE LinkCHA0 Adaptox
- E2

Dat File: [:'Project:200701'Palm'Part 24EVIXEV-DO'Part24E.EMI (20)

a: 16
o Level (dBm) Date: 2007-01-11

FCC PART22:24

N O o v e o

i 7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Frequency (MHz)

: D3CHOEHY

: HF-3PURIOUS VERTICAL

: FD Fhone

: 120V a0 Hz

: FoTi

: CDbiA 200 PCE Link CHA Adaptox
- E2

Remark There is no more obvious emission except the listings above.
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wesonns. FCC/IC TEST REPORT Report No. : FG711111

4.6.5.5 Mode 5
Horizontal Polarization
Data: 1 File: I¢'Project:2007 O 1'Palm'Part 22H 1XEV-DO Co-location (1XEV-DO+BTLEMI {12}
o Level (dBm}) Date: 2007-01-12
FCC PART22:24
-6ilB
-50
1
2 3
"0 30 84. 138. 192. 246. 300
Trace: {Discrete) Frequency (MHz)
Hite . BSCHDGHY
Conditicn . LESPURIOUS HORIZONTAL
EUT : CDMA2000 Mobile Fhene
Fomrex : 120 ar0H=
Model - P71
Mermo - 1EEV-DO Link0h384+ B T Linkt ddaptor
Flane . Ed
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
1 @ 62.9 -B0.70 -47.70 -13.00 -48_32 -12.38 Peak
2 g7.2 -p9.72 -36.72 -13.00 -37.43 -12.20 Peak
a 104.8 -F2.21 -39.21 -13.00 -39.92 -12.30 Peak
Data: 2 File: D:'Project:2007 2 1'Palm'Part 22ZHIXEV-DO'Co-location ( IXEV-DO+BTLEMI (12)
o Level ((Bm} Date: 2007-01-12
FCCPART22:24
-6adB
1
-50

M 2 3

-100

300 440. 580. T20. 860, 1000
Trnge: (RNerdte) Frequency (MHz)
Site : BCHOGHY
Condition . LFSFURICTS HORIZONTAL
EUT : COWLAYO0 Mabile Fhone
Fowrai 1 20VaeS0H=
Model : FE7L1
Mermo : 1EEV-DO Link 00584+ B T Linkt Adaptor
Flane : E2

Over Limit  Read
Freq Level Limit Line Level Factor Remark

Wiz d B dB dBmn d B dB

1 @ £17.3 -31.80 -30.37 -1.52 Peak

2 280.3 -63.57 -50.57 -13.00 -62.66 -0.91 Peak

3 974.% -63.45 -50.45 -13.00 -63.44  0.00 Peak
Remark:

1. #1: MS Signal
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Data: 3 File: D:'Project:i2007 G 1'PalmPart 22H IXEV-DOCo-location (1XEV-DO+BTLEMI {12}
o Level (dBm}) Date: 2007-01-13
FCC PART22:24
-6dB
il
2
-35
70 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Site . MCHOGHY
Condition . HFSFURICUS HORIZONTAL
EUT : CDMAZI0 Mokile Fhone
Fomrex : 120 ar0H=
Model - Foiin
Mermo - 1EEV-DO LinkCh384+ BT Linktddaptor
Flane . Ed
Owver Limit Read
Freq Level Limit Line Lewel Factor Remark
iz dBm dB dBm dBm dB
| @ 1674 .0 -24.07 -11.97 -13.00 -25.19 0.22 Peak
Z @ Z438.0 -32.40 -19.40 -13.00 -33.40 1.00 Peak
Data: 4 File: D:'Project:2007 2 1'Palm'Part 22ZHIXEV-DO'Co-location ( IXEV-DO+BTLEMI (12)
o Level {dBm) Date: 2007-01-13
FCC PART22:24
-6dB
-35
1 2
40 3000 3400, 3800, 4200, 4600, 5000
Trace: (Discrete) Frequency (Mz)
Hite . GCHDGHY
Condition . HFSFURICUS HORIZONTAL
EUT - CDMAZI0 Mokile Phome
Fourex 1 1A VandlHz
Nodel - 3TN
Mero - 1HEV-DO Link0Uh384+ B T Linktddaptor
Flane : E2
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBwn dBm dB
| @ 3348.0 -52.26 -39.26 -13.00 -3¥.06  35.41 Peak
2w 48282.0 -50.03 -37.03 -13.00 -B1.58 11.55 Peak
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Data: 5 File: D:'Project2007 G 1PalmPart 22HIXEV-DO'Co-location (1XEV-DO+BTLEMI (12)
g Level (dBm) Date: 2007-01-13
FCC PART22/24
-6iIB
-35

e e e T R

70

75000 5400. 5800. 6200, 6600, 7000
Trace: (Discrete) Fregoernicr (ki)
Bite : BCHOG-HY
Condition : HERFURIOUS HORIZONTAL
EUT : COWMASYI0 Mobale Phone
Foawrex o 1 WanklHzs
Iiadel : Fa7lllil
Marno : 1EEV-DO Link 005844+ B T Lindet Adaptor
Flane . E2
Data: & File: I:Project2007 G 1'PalmPart 22H1XEV-DOCo-location (1XEV-DO+BT).EMI (12)
i Lewvel (dBm}) Date: 2007-01-13
FCC PART22:24
-6ilB
-35

M

70 7000 7400. T800. 8200. 8600. 9000
Trnge: RNerdte) Frequency (MHz)

Site . BCHOG-HY

Condition : HE3PURIOTS HORIZONTAL

EUT : COMA0 Mobale Phone

Fourex 1 1A VandlHz

Model : FE7L1

Mermo : 1EEV-DO Link 00584+ B T Linkt Adaptor

Flane : E2

Remark: There’s no more obvious spurious emission except the listings above.
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Vertical Polarization
Data: 7 File: D:'Project:200701'PalmPart 22HXEV-DO'Co-location (1XEV-DO+BT)LEMI 112}
5 Level (dBm) Date: 2007-01-1
FCC PART22/24
6B
50 5
1 3
10055 84. 138. 192, 246. 300

Trace: (Discrete) Frequency (MHz)

Hite . CHOEHY

Condition : LF-SFURICU: VERTICAL

EUT : CDhA2000 hiobile Phone

Fowex 1 A0VandlH=

Idodel : PPl

Mermo : 1EEV-DO Link;Zh3844 B T Lindet Adaptor
Flane - E2

Ovar Limit Read
Freq Level Limit Line Level Factor Remark

Hiz d B dB dBmn d B dB

1 40.0 -63.15 -50.15 -13.00 -51.34 -11.81 Peak
2w 66.2 -55.01 -42.01 -13.00 -42.43 -12.58 Peak
3 185.0 -65.14 -52.14 -13.00 -56.68 -8.40 Peak
ata: § File: D:iProject:2007 Q1 PalmPart 22H IXEV-DO'Co-location ( 1XEV- D0+BT} EMI 1012}
o Level (dBm} Date: 2007
FCC PART22:24
-6adB
2
-50
1 3
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site - (BCHDG-HY
Condition - LE-2FURIONE VERTICAL
EUT - COMAZOO0 Mckile Fheme
Fonrex o 120V a0 H=
el © FETIIL
Marro - 1¥EV-DO Link R38BT Lindet Adapton
Flane . E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBu dB dBm dBu dB
1 7739 -62.50 -49.50 -13.00 -63.18 0.08 Peak
2 855.8 -32.65 -34.16 1.51 Peak
3 952.4 -61.48 -48.48 -13.00 -63.76  2.2% Peak
Remark:
1. #2: MS Signal
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a9 File: D:'Project:2007 0 1'PalmPart 22H IXEV-DO'Co-location (1XEV-DO+BT).EMI 16]2}
OLe\meI {tIBm) Date: 2007-01-13
FCC PART22:24
-GdB
2
1
-35

WWW’WWW

T 1000 1400. 1800, 2200, 2600, 300
Frequency (MHz)

Trace: (Discrete)

Site : DBCHOEHY

Condition : HF-2PURIOU: VERTICAL

EOT : CDWAD00 Mobile Phone

Fowex : 1VaedlH=

Model : POl

e ¢ 1ZEV-DO Link;Zh324 B T Lindet Adaptor
Flane - E2

Over Limit Read
Freq Level Limit Line Lewel Factor Remark

Miz dBm db dBmn dBm db

0

| @ 1674.0 -34.05 -21.95 -13.00 -34.47 -0.42 Peak
[Z @ Z414.0 -23.58 -10.38 -13.00 -25.45 1.87 Peak
Data: 10 File: D:'Project:200701'Palm'Part 22H IXEV-DO'WCo-location ( 1XEV-DO+BT).EMI EIZ}
OLeweI (dBm) Date: 2007-01-13
FCC PART22:24
6B
-35
1
2D 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)
Site . MCHGHY
Condition. . HE-SPURIOUS VERTICAL
EUT - CDMAZIO0 Mokile Phene
Fomrex o 1AW acH=
Model - FaAl
Merma . 1EEV-DO Link;Ch384 BT Link+ Adapto
Flane . E2
Over Limit Read
Freq Level Limit Line Lewel Factor Remark
iz dBm dB dBm dBm dB
| @ 3344.0 -51.88 -38.88 -13.00 -36.35 4.47 Peak
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Data: 11 File: Dv:'Project:i2007 0 1'Palm'Part 22H 1XEV-DO'Co-location (1XEV- DI'J+BT} EMI {12)
. Level (dBm) ate: 2007-01-13
FCC PART2224
-GdB
-35

MWMMMWMWW

-70

5000 5400. 5800. 6200. 6600. 7000
Trace: (Discrete) Fraguency (i)

Bite . BCHEHY
Condition - HESPURICUS VERTICAL
EUT - COMAZND Mokils Fhone
Pourex + 1A WVaedlH=
Model - Fa7L1LLL
Merme . 1ZEV-DO LinkCh3aM BT LinktAdaptor
Flane ; E2
Data: 12 File: D:'Project: 20070 1'Palm'Part 22H\ IXEV-DO'Co-location { 1XEV- DO+BT} EMI 1012}
o Level {dBm) ate: 2007
FCC PART22:24
-GdB
-35
10 7000 7400. 7800. 8200. 8600. 9000
Trace: (Discrete) Frequency (MHz)
Hite - MCHBHY
Condition : HF-gFURIOUS VERTICAL
EUT - COMAZND Mokils Fhene
Pourex : 1A WaedlH=
Model - Fa7LllL
Mermo . 1ZEV-DO LinkCh3gM BT LinktAdaptor
Flane . E2
Remark There is no more obvious emission except the listings above.
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4.6.5.6 Mode 6

Horizontal Polarization
Data: 1

File: D:'Project:200701'Palm'Part 24E11XRTT'RC3Co- Ioc1t|onl[1)(RTT+BT} EMI

ate: 200?(201‘ 13

O:Level (dBm)
FCCPART22:24
-50 7
1
400 30 84. 138. 192. 246. 300
Trace: (Discrete) Froguancyitia)
Site . MCHGHY
Condition : LESFURIOUS HORIZONTAL
EUT : FDA Phome
Fomrex : 1AW acH=
Medel . FG7LLL
Mode - 1ERTT LinkCHAOWB T Link+ Adaptor
Flans : B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
1 67.5 -58.46 -45.46 -13.00 -46.10 -12.36 Peak
Z @ g4.5 -34 .27 -41.27 -13.00 -41.97 -12.30 Peak
2 1.1 -70.02 -537.02 -13.00 -37.59 -12.43 Peak
Data: 2 File: D:Project2007 1 PalmPart 24E1XRTTRC3\Co- IOCﬁIIOII{1)(RTT+BT} EMI?(2011
0Le\.rel (dBm) Date: 200 13
FCCPART22:24
-50
1 7 3
40 300 440. 580. T20. 860, 1000
Trace: (Discrete) Fraguency (i)
Site . BCHEHY
Condition - LEEPURIONS HORIZONTAL
EOT : PDA Phome
Foawrex o 1A WanklHz
Nodel - FGTUL
Mode - 1ERTT LinkCHAOH B T Link+ Adaptos
Flane : B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
iz dBm dB dBm dBm dB
1 826.4 -64.63 -51.63 -13.00 -63.19 -1.44 Peak
2 Q45.4 -64.26 -51.26 -13.00 -63.98 -0.28 Peak
a Q90,9 -63.66 -30.66 -13.00 -63.82 0.16 Peak
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Data: 3 File: Ix'Project:200701'Palm'Part 24EVIXRTTRC3 Co-location{1XRTT+BT).EMI ?(201)
b Level (dBm) Date: 2007-01-13
2
[ FCC PART22:24

-35

48 1000 1400. 1800, 2200, 2600. 3000

Trace: (Discrete) Frequency (MHz)

Hite - MRCHAHY
Comdition. . HF-2PURIOUS HORIZONTAL
EOT : FDA Phome
Fourex 1 1A VandlHz
Model R
Mode . 1XRTT Link:CHA0MBT Linkt Adaptor
Flane : B2
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBwn dBm dB
| @ 1874 .0 -23.76 -23.23 -0.31 Peak
2@ 2414.0 -9.72 -10.61  0.89 Peak
Remark:

1. #1: MS Signal
2. #2:BT Signal

Data: 4 File: I:Projecti2007 0 1'PalmPart 24EVIXRTTRC3 Co-location{ 1XRTT+BT).EMI ?(20‘)
ULeveI (t(IBmy} Date: 2007-01-13
FCC PART22:24
-35
1]
23
A0 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) Frequency (MHz)

Site . MCHGHY

Cemdition. . HF-SPURIOUS HORIZONTAL

EUT : FDA Fhone

Fomrex 120 an0H=

Model - FaAn

Mode . 1HRTT Link:CHAOMET Linktfdaptor

Flane : Ed

Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
[1a 3758.0 -46.64 -33.64 -13.00 -54.57 7.92 Peak |
Z @ 48340 -49 .77 -36.77 -13.00 -61.31 11.55 Peak
ia 4258.0 -49.82 -36.82 -13.00 -61.17 11.33 Peak
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a:h File: D:'Project:200701'PalmPart 24E11XRTT'RC3Co- Ioc1t|on(1XRTT+BT} EMI?(ZOJ
0 Lewvel {(dBm) ate: 200 13
FCC PART22:24
-35

S N PO RO e e e

i 5000 5400. 5800. 6200. 6600. 7000

Trace: (Discrete) Frequency (MHz)

Hte : D3CHOE-HY
Condition : HF-SPURIOUE HORZCNTAL
EUT : FD& Fhone
Pouwrex : 1 0Wae 0=
Ifodel - FoTi
Mde : 1ERTT Link;"HAOH BT Link+ &dapho
Flane . Ed
Data: 6 File: D:'Project:200701'Palm'Part 24E1IXRTT'RC3'\Co- IOCﬂtIOIlH)(RTT*BT} EMI ?(201}
o Level {dBm) Date: 200 13
FCC PART22:24
-35

MWMW

-70

7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Freauency (itiz)

Site : D3CHOE-HY

Condition : HF-SPURIOUE HORECNTAL

EUT : FD& Fhone

Fowax 1 20Vae0H=

Medel - Forin

Mede : 1ERTT Lank;CHAOH BT Link+ &dapto
Flane : K2

Remark: There’s no more obvious spurious emission except the listings above.
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Vertical Polarization

Data: 11 File: D¢'Project' 20070 1'Palm'Part 24EVIXRTT'RC3'Co- Iocatlonl[1)(RTT+BT} EMI ?(201)
" Level ((Bm} Date: 200 13
FCCPART22:24
-50 1
3 3
2l 30 84. 138. 192. 246. 300

Taea: |D|s-:l éte) Frequency (MHz)

Site : BCHDE
gu_ou'_}dmm LF—SPU'RIOT.TS VERTICAL
Fomrex : 12:3%0.*60&
Model - FO7U
Mede . 1ERTT LinkCHEOH B T Link+ Adaptes
Flane : B2
Over Limit Read
Freq Level Limit Line Level Factor Remark
iz dBm dB dBm dBm dB
| @ 65.6 -52.76 -39.76 -13.00 -40.17 -12.58 Peak
Z 91.3 -63.73 -532.73 -13.00 -36.79 -8.95 Peak
2 184.4 -4 .38 -51.38 -13.00 -35.93 -8.42 Peak
Data: 12 File: D:'Project'200701'Palm'Part 24E1IXRTT'RC3'Co- Ioc1t|onl[1)(RTT+BT} EMI?(201}
OLeVEI {dBm) Date: 200 13
FCEPART22:24
-50
1 2 3
2l 300 440. 580. T20. 860, 1000
Trace: (Discrete) Frequency (Miiz)
Bite : BCHOHT
Condition : LESFURIOUS YERTICAL
EUT : FDA Phome
Fomrex 120 an S0 H=
Model - FOTuin
Mode - 1ERTT Link;CHAOH B T Link+ &daptor
Flane ER
Over Limit  Read
Freq Level Limit Line Level Factor Remark
Mz dBm dB dBm dBm dB
l 822.9 -62.02 -49.02 -13.00 -63.27 1.23 Peak
2 885.9 -61.59 -48.50 -13.00 -63.34 1.75 Peak
3 953.8 -61.49 -48 .49 -13.00 -63.78  Z2.29 Peak
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Data: 13 File: Iv:'Project:2007Q1'PalmPart 24E1XRTT'RC3 \Co-location( 1XRTT+BT} EMI ?(2012
b Level {dBm) ate: 2007-01-13
FCC PART22:24
-35
70

1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (MHz)

Bite : BCHOHT
Condition . HF-RFTIRIOUS WERTIC AL,
EUT : FDA Fhone
Fomrex 120 an0H=
Iodel - Fo11l
Iode : 1ERTT LinkCHOOHET Link+ Adapboc
Flane . E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
Wiz dBm dB dBm dBm dB
| @ 1898.0 -33.81 -33.31  -0.50 Peak
Z @ 2464.0 -13.25 -17.40  2.16 Peak
Remark:

1. #1: MS Signal
2. #2:BT Signal

Data: 14 File: I:'Project 20070 1Palm Part 24EV1XRTT'RC I Co-location| 1xRTT+BT} EMI ?(20’)
0 Lewvel {((dBm}) ate: 200 13
FCC PART22:24
-35

e i e e e

-70

3000 3400, 3800, 4200, 4600, 5000
Trace: {Discrete) Hamency (i)

Fite : BCHOGHY

Condition . HF-SFURIOUS VERTICAL

EUT : PO Phone

Pourex : 1A WaeklH=

Model - FG71111L

Mode . IZRTT LinkCHEOMWET Link+ ddsptos

Flana . E2
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Data: 15 File: D:'Project2007Q1Palm'Part 24E1XRTT'RC3\Co- Ioc1t|on(1)(RTT+BT} EMI%QO}
ULeveI (dBm) Date: 200 13
FCC PART22:24
-35

M

-70

5000 5400. 5800. 6200. 6600, 7000

Trace: (Discrete) Frequency (MHz}
it : BCHOGHY
Condition : HF-3FUFRIOUR: VERTICAL
EUT : FDu& Fhome
Fomrex : 120 a0 H=
Model : POl
Mode : 1ERTT LandkCHOOH BT Linkt Adapboc
Flane . Ed

Data: 16 File: D:'Project2007 1 PalmPart 24E1XRTTRC3\Co- IOCﬁIIOII{1)(RTT+BT} EMI?(201}
0 Lewvel (dBm) Date: 200 13
FCC PART22.24
-35

I ) O O s oo =

-70

7000 T400. T800. 8200. 8600. 9000
Taea: |D|s-:l~=ter Frequency (MHz)
Site : (BCHDE
gu_om_lgmm ; HF—SPU'RIOUS VERTIZAL
Fowex : 12:3%0.*60&
Model - FO7U
Meode : 1ERTT LinkCHEOH B T Link+ Adapton
Flanz ; B2

Remark There is no more obvious emission except the listings above.
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4.7Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : CDMA2000 Cellular 850 1XRTT FCH RC1 CH384

Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 X X
-20 21 0.01
-10 -20 -0.01
0 -18 -0.01
10 17 0.01 2.5 Passed
20 20 0.01
30 12 0.01
40 14 0.01
50 -26 -0.01

*The EUT can not be turned on at -30 °C.

Test Mode : CDMA2000 Cellular 850 1XxEV-DO 38.4Kbps CH384

Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 X X
-20 22 0.01
-10 24 0.01
0 -18 -0.01
10 26 0.01 2.5 Passed
20 19 0.01
30 22 0.01
40 26 0.01
50 30 0.02

*The EUT can not be turned on at -30 °C.

Test Mode : CDMA2000 PCS 1900 1xRTT FCH_RC3 CH600

Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 X X
-20 -48.00 -0.03
-10 37.00 0.02
0 -35.00 -0.02
10 30.00 0.02 2.5 Passed
20 28.00 0.01
30 -25.00 -0.01
40 -37.00 -0.02
50 -42.00 -0.02

*The EUT can not be turned on at -30 °C.
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Test Mode : CDMA2000 PCS 1900 1xEV-DO 38.4Kbps CH600

Temperature(°C) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 X X
-20 -38.00 -0.02
-10 30.00 0.02
0 28.00 0.01
10 27.00 0.01 2.5 Passed
20 30.00 0.02
30 33.00 0.02
40 -25.00 -0.01
50 33.00 0.02

*The EUT can not be turned on at -30 °C.
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4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 2545 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : CDMA2000 Cellular 850 1xRTT CH384

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 12.0 0.01
BEP -10.0 -0.01 2.5 Passed
4.2 15.0 0.01

Test Mode : CDMA2000 Cellular 850 1XEV-DO CH384

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) | Result
3.7 22.0 0.01
BEP 30.0 0.02 2.5 Passed
4.2 24.0 0.01
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Test Mode : CDMA2000 PCS 1900 1XRTT CH600
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 26.00 0.01
BEP -22.00 -0.01 2.5 Passed
4.2 27.00 0.01
Test Mode : CDMA2000 PCS 1900 1xEV-DO CH600
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 40.00 0.02
BEP -40.00 -0.02 25 Passed
4.2 34.00 0.02
Remark:
1. Normal Voltage=3.7 V.
2. Battery End Point (BEP)=3.5 V.
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wanroninn. FCC/IC TEST REPORT Report No. FG711111
5 List of Measurement Equipments
Calibration
Instrument Manufacturer | Model No. | Serial No. | Characteristics Due Date Remark
Date
) Radiation
Spectrum analyzer Agilent E4408B MY44211030 9KHz-26.5GHz Oct. 05, 2006 | Oct. 04, 2007
(03CHO06-HY)
) Radiation
EMI Test Receiver R&S ESCS30 100356 9KHz-2.75GHz Jul. 13, 2006 | Jul. 12, 2007
(03CHO6-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz Nov. 20, 2006 |Nov. 19, 2007
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 |Mar. 28, 2007
(03CHO06-HY)
Radiation
SHF-EHF Horn SCHWARZBECK | BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 |Nov. 19, 2008
(03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 [Nov. 14, 2007
(03CHO06-HY)
. S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz Nov. 15, 2006 |Nov. 14, 2007
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 0 ~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 Im-4m N/A N/A
L (03CHO06-HY)
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6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution Uncertainty of Xi
i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
END OF TEST REPORT
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